

	Primary Oropharyngeal HSV Infections (Gingivostomatitis; HSV-1)	Recurrent Oropharyngeal HSV Infections (Herpes labialis; HSV-1)	Other Primary HSV Skin Infections (HSV-1)	HSV keratitis or keratoconjunctivitis (HSV-1)	Central Nervous System Infection (beyond neonatal period; HSV-1)	Neonatal HSV (HSV-2 or HSV-1)	Mucocutaneous HSV Infections in Immunocompromised Patients (HSV-2 or HSV-1)
Acyclovir	600 mg/m ² /dose po QID x 10 d (adult maximum 200 mg/dose po 5X/d)	15 mg/kg/day ÷ q 8h until able to switch to po 200 mg/dose po 5X/day x 7-10 d	<u>Eczema herpeticum</u> : 10 mg/kg/dose po 3-5X/d x 5-7 d (adult maximum 200 mg/dose po 5X/d) <u>Whitlow</u> : 200 mg/dose po 5X/day x 10 d		30 mg/kg/day ÷ q 8h IV x 14-21 d (some experts recommend 45 mg/kg/day)	60 mg/kg/day ÷ q 8h IV x 14-21 d	<u>Mild</u> : 15 mg/kg/day ÷ q 8h until able to switch to po, then 10-20 mg/kg/dose po 5X/day x 10-21 d (adult maximum 200 mg/dose po 5X/d) <u>Moderate-severe</u> : 15 mg/kg/day (or 750 mg/m ² /day) ÷ q 8h x 10-21 d
Valaciclovir		2 grams orally twice a day for 1 day					
Famciclovir			Whitlow: 125 mg/dose po BID				
Penciclovir (Denavir®)		Apply topically q 2 h during waking hours x 4 d					
Trifluridine				1 drop q 2h (maximum 9 drops/d) until cornea is re-epithelialized, then q 4h for an additional 7d (maximum 21 d)			
Vidarabine				Thick strip of ointment (1.25 cm) q 3h until cornea is completely re-epithelialized, then BID for an additional 7 d			